Walker Mower Online Parts Lookup

Model MD Illustrated Parts Manual

Tail Wheel Lock Kit / Blower Lockout Kit / Case-Hardened Blower

Other model MD manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
8540 Tail Wheel Lock Option / Kit
15995-2Switch Boot
28547Switch Mount
38555Decal, Tail Lock Switch
45995Toggle Switch (Off-On)
57942-4Single Connector, Male
65940-10 (now 5940-4)16-14 GA Spg. Loaded Term., Female
75977-2Grommet, Cut (1/8 x 3/8)
85975-3Cable Tie (50# x 7")
98550Wire Harness
105975-1Cable Tie (18# x 3-3/4")
118553Splice Tap (18-14 GA)
128543Solenoid Mount
135830-3Grease Fitting (45 Degree)
148551Ground Wire
158546Solenoid, Control Module
1659961/4 x 16-14 GA QDF Terminal
178552Connector Plug & Wire Assy
188544Clevis (9/16)
195551-1Pivot Bearing
8545 (now 8545-1)Pivot Bearing Assembly
208544-1Bearing Spacer (1/4 ID x 9/16)
218542Tail Wheel Fork, Locking
2289443-Way Locking Connector, Male
238944-13-Way Locking Connector, Female
245940-516-14 GA Spg. Loaded Term., Male
255996-1316-14 GA Ring Term., #10
267929Actuating Solenoid
278549Sleeve, Delrin
288541Plunger Rod
8554Solenoid & Mount Assembly (Includes
297941-4Circuit Breaker (25 Amp)
6541 (now 7541)Blower Lockout Kit
307854Plastic Tip, Red
316541-2Blower Lockout Rod (Includes Item # 30) 1
326541-1Blower Lockout Latch
335280Clevis (1/4)
345281-5Clevis Pin (1/4 x 0.80)
356541-3Blower Lockout Pivot Arm
366541-4Blower Lockout Belt Guide
377542-6Blower Scroll (10.5) (Includes Item # 38)
386542-50Decal, �H� (5/8)
F00210-24 Keps Nut
F0031/4-28 Hex Nut
F0041/4-20 Keps Nut
F0123/8-16 Keps Nut
F02610-24 x 1/2 PPHMS
F0291/4-20 x 1/2 Hex Bolt
F0321/4-20 x 3/4 Hex Bolt
F0383/8-16 x 1 Hex Bolt
F0501/4 SAE Washer
F0915/16-18 x 5/8 Hex Bolt
F134AN960816L Washer
F1791/4-20 x 1 Hex Bolt
F1865/64 x 1/2 Cotter Pin
F190#10 Internal Star Lock Washer
F198.250 x .625 x .040 Washer, SS
F2983/8-24 Jam Nut
F29910-24 x 1 PPHMS
F3001.015 x 1.500 x .031 Washer
F3251/4-20 x 3 Hex Bolt
F3501/4-20 LP Nylock